
University of Southern Queensland 

Faculty of Engineering and Surveying 

 

 

 

ADVANCED WASTEWATER TREATMENT SYSTEMS 

 
 
 

 

A dissertation submitted by 

 

John Coppen 

 

in fulfilment of the requirements of 

 

Courses ENG4111 and 4112 Research Project 

 

towards the degree of 

 

Bachelor of Engineering (Civil) 

 

Submitted: October 2004 

 
 
 
 
 
 
 



 ii  

ABSTRACT 
 
Technical progress in the field of municipal wastewater treatment, which includes 
removal of eutrophicating pollution loads, has in the past few years significantly 
improved the process flow of sewage treatment plants. 
 
More attention is now being paid to the high number of disease-causing germs in the 
[...]
raw sewage generally only requires screening and degritting prior to entering the 

membrane bioreactor tank. The process requires no primary or secondary settlement 

stages and no additional tertiary treatment or UV stages to achieve this very high 

disinfection quality typically better than 5: 5: 5 BOD: Suspended Solids: Ammonia. 

 

Membrane bioreactor technology has a number of inherent advantages. The system does 

not require flocs to be formed to remove the solids by settlement and therefore the 

biomass can operate at very high levels of MLSS, generally in the order of 12,000 to 

18,000 mg per litre, and as high as 22,000 mg per litre. This high concentration enables 

a low tank volume and a long sludge age to be utilised, which substantially reduces 

sludge production. 

 

The hydraulic flow determines the required number of membrane units. Each membrane 

unit may contain up to 200 flat sheet membrane panels housed within a rectangular box, 

together with an integral aeration system in the bottom section of the unit. Treated 

effluent is removed from the membrane units using gravity head (typically 1 to 1.2 m), 

or a pumped suction operation can be utilised. 

 

 

 

 



 62

7.3 Operation and Maintenance 

 

Operating experience of MBR process treatment plants has consistently shown an 

effluent of high quality, that has little dependence on variations in feed strength and is 

fully disinfected with bacteria and viruses reduced to below the EU limits for bathing 

water or recreational water standards. 

 

By minimising the effect of fouling through controlled cross flow velocities over the 

membrane surface cleaning is required typically only twice per year using a backwash 

of high dilution dilute sodium hypochlorite solution into each membrane unit. 

The process is designed to run without supervision and by using high quality plastics 

and stainless steel, the membrane panels and units have long life expectancies in the 

most part beyond 10 years. The Aquator  Group’s comparison of the benefits of the 

MBR process compared to other processes is included below. 

 

Table 16  Characteristics of the available wastewater treatment technologies 

(Aquator Group, 2004a) 

 

  MBR AST Biofilter 
Fast installation      
Small footprint      
Ease of operation     
Low maintenance     
No odour/vector attraction      
High biomass concentration      
High loading rates      
Tolerates shock loading     
High & consistent effluent quality      
Disinfection without UV/chemicals      
Effluent suitable for agricultural or greywater reuse      
Effluent suitable for discharge to sensitive waters      

 

 

 

 

 

 

 



 63

7.4 Magnetic Island Water Recycling 

 

 

 

 

Fig. 26 Magnetic Island 

(Magnetic Island Information, 2004) 

 

Magnetic Island is located 8km north from the Townsville mainland. The island is 

surrounded by the waters of the Great Barrier Reef Marine Park, and is World Heritage 

listed. Most of the island is National Park. Four urbanised bays are suburbs of 

Townsville from which residents can commute to the mainland for work and school.  

 

Magnetic Island does not have its own water source and residents are predominantly 

dependent on water supplied from mainland Townsville. Treated water is supplied 

through a 375 mm diameter high density polyethylene (HDPE) submarine pipeline that 

extends for 5.6 km from Pallarenda on the mainland to Bolger Bay reservoir. From 

Bolger Bay reservoir, water is distributed to other reservoirs on the island and finally to 

the island’s properties.  

 

Fresh water, on the island, is also used to irrigate the Magnetic Island Golf Course. In 

order to reduce fresh water consumption and to avoid an ocean outfall, the recycling of 

treated wastewater for irrigation purposes became a sustainable and responsible option 

(Townsville City Council, 2004). Construction commenced as shown in Figure 27 

below. The completed plant is shown in Figure 28. 

 



 64

 

 

Fig. 27 Magnetic Island Wastewater Treatment Plant during construction 

(Aquator Group, 2004b) 

 

 

Fig. 28 Magnetic Island Wastewater Treatment Plant 

(Grundfos Pumps, September 2002) 

 

The  MBR system treats the island’s sewage and wastewater, including that from nearby 

Nelly Bay pumping sub-station. Total project cost was about $6 million (Aquator 

Group, 2004b). 

 

“The Magnetic Island plant, which required higher standards of treatment 

because of its position within the Great Barrier Reef World Heritage area, cost 

about three times that of present treatment plants, Cr Mooney said” (Australian 

Academy of Technological Sciences and Engineering, 1988). 

 

 



 65

7.5 Technical information 

 

Three Grundfos 50 kW submersible wastewater pumps are located at Nelly Bay - two 

installed side by side, while the third is on standby for installation as part of the backup 

system. Each of the installed pumps works on a demand basis pumping raw sewage to 

the main Picnic Bay plant, about a kilometre away. The pumps have a 54 metre head 

and operate at 39 litres per second. Drainage is via an overflow system into an 

emergency holding area.  

 

The main Picnic Bay station services 2,000 people per day, and treats half a million 

litres of water every 24 hours. The plant uses 12 Grundfos pumps provided by Liquitech 

(Qld) Pty Ltd, of Townsville. Four Grundfos submersible wastewater single channel 

impeller pumps are used to assist in removing nitrogen from the sewage, and each has to 

handle water containing 1.5 percent solids. Two Grundfos submersible wastewater 

SuperVortex pumps are used with balancing tanks, lifting pre-treated sewage to a 

storage tank before pumping it back for further treatment.  

 

During the treatment process, wastewater is pumped through the MBR, which filters out 

all bacteria and many viruses. The sludge sits in the bioreactor before being drawn off to 

a drying bed, and is eventually is transported to a dump as topsoil filling. After the 

sewage has been treated, two Grundfos submersible wastewater transfer pumps move 

the water to nearby Picnic Bay Golf Course for irrigation. All eight wastewater pumps 

are dry well mounted, work independently and are controlled by a logic computer 

(Grundfos Pumps, September 2002). 

 

Paterson Flood Engineers Pty. Ltd. in MacKay, performed the detailed electrical and 

instrumentation design, preparation of electrical drawings, PLC Programming, Citect 

Configuration, factory testing of the PLC Panel, site testing and commissioning of the 

electrical installation and control system. In addition to this PFE supplied the PLC 

panel, Citect software and PC hardware. 

 



 66

 

 

Fig. 29 Electrical Control Panels 

(Grundfos Pumps, September 2002) 

 

• The control system included the following major items: 

• B SLC505 Programmable Logic Controller (PLC) for Plant Control. 

• Pentium computer running Citect 5.40 (sp.C) on Windows NT4 

• Laptop computer running Citect 5.40 (sp.C) on Windows NT4 (sp.6) for 

remote access. 

• Citect Manager license to allow access by third parties 

• Paging alarm system connected to the control room computer. 

• Telemetry unit to report alarms back to the CitiWater Townsville Depot. 

• 100/10 Base-T Ethernet to connect the SCADA to the PLC and Networked 

Printer (Paterson Flood Engineers, 2002). 

 

 

 

 

 

 

 

 

 

 

 

 



 67

7.6 Design requirements 

 

 

 

 

Fig. 30 The Magnetic Island Water Recovery Plant 

(Townsville City Council, 2004) 

 

The Magnetic Island Water Recovery Plant (refer figures 28 and 30) was commissioned 

in October 2002. The main contract was fulfilled by Aquatec-Maxcon Pty. Ltd. for 

CitiWater, Townsville. The complete wastewater treatment works includes inlet works 

(screening, grit and grease removal), four stage denitrification process, submerged 

membrane bioreactor and supplementary disinfection. 

 

• Designed to treat effluent from an initial population of 2,000 people, and 

upgradeable to 8,000 people. 

• 540 m3 per day flow to full treatment. 

• Very low noise production. 

• Very low odour production. 

• Very small plant footprint. 

 

 
 



 68

7.7 Process description 

 

The process is designed around a modified four stage denitrification process 

incorporating Kubota submerged membranes. 

 

Preliminary treatment is carried out by 3 mm fine screens and grit removal. The 

industrial stream is also passed through a DAF for grease reduction. Flow is balanced 

such that a maximum of 3 ADWF is allowed to pass to the membrane plant. 

 

The treatment tank comprises four separate compartments: Primary anoxic, aerobic, 

secondary anoxic, and membrane basin. 

 

Recycled sludge is sent to the aerobic zone and is subject to dissolved oxygen control. 

In this way the constant air supply to the membrane units is able to be incorporated into 

the conventional design. 

 

Designed to operate at up to 18,000 mg per litre MLSS, the process is designed at an 

elevated sludge age (30 days not including membrane tank) so as to produce a 

stabilised, largely mineralised and easily treated waste sludge. 

 

Waste sludge is dried in drying beds and collected leachate is sent back to the head of 

the plant. 

 

Alum dosing is carried out prior to the membrane basins for the purpose of phosphorous 

reduction. 

 

The permeate from the membranes is dosed with a small amount of hypochlorite to 

achieve further reduction in faecal coliforms. 

 

The very high quality, fully disinfected effluent is suitable for a large number of re-use 

options. The design data and final wastewater characteristics are tabulated below. 

 

 

 

 



 69

Table 17 Final wastewater characteristics 

(Townsville City Council, 2004) 

 

Design data   Final wastewater characteristics 
Flow to full treatment 540 m³/d BOD5 < 5 mg/l 
BOD load 135 kg/d Suspended Solids < 5 mg/l 
Nitrogen load 24.3 kg/d Ammonia < 1 mg/L 
Plant data   NH3-N < 1 mg/l 
Aeration/Bioreactor 
volumes 115/202m3 Total-Nitrogen < 3 mg/l 

1st Anoxic/2nd Anoxic  
volumes 41/75m3 Total-Phoshorus < 0.1 mg/l 

No of membrane units 10x200 
panels Turbidity < 0.2 NTU 

    Faecal Coliforms < 5/100ml 
    pH 6.5 - 8.0 
NTU = Nephelometric 
Turbidity Unit 

      

BOD = Biochemical 
Oxygen Demand 

      

mg/L = Milligram per 
Litre 

      

 

 

 

Fig. 31 Magnetic Island Water Recycling Plant - Site Layout 

(Townsville City Council, 2004) 



 70

 

 

 

 

Fig. 32 Magnetic Island Water Recycling Plant – Flow diagram 

(Townsville City Council, 2004) 

 

 

7.8 Primary treatment 

 

Wastewater entering MIWR flows through a screen where any solids above 3 mm in 

size are removed. Removing solids from the wastewater is the first step needed in order 

to protect mechanical equipment of downstream systems. The wastewater then moves 

on to a grit removal system where diffused air is used to separate grit particles from the 

wastewater. Diffused air separation is a process in which small air bubbles are injected 

into the wastewater to separate oils, grits and greases. Oils and greases float to the 

surface and these are skimmed off into a hopper which are then transported off site for 

treatment (refer to Appendix D - DAF Process). 

 

 
 
 
 



 71

7.9 Balance Tank 

 

The balance tank is used when the flow to the plant becomes greater than five times 

the average dry weather flow. A flow controlled valve is closed slowly as the flow 

to the plant increases forcing primary treated wastewater into the balance tank. 

As the flow decreases to the plant, balance tank pumps lift the stored wastewater back 

into the plant as the flow control valve opens. This reduces and balances the 

hydraulic loading through the plant. 

 

 

7.10 Secondary Nutrient Removal: Anoxic Tank 1 

 

Anoxic Tank 1 receives primary treated wastewater and recycled activated 

sludge from the aerobic tank downstream. Anoxic Tank 1 is continually mixed by 

mechanical mixers. Autotrophic bacteria are produced in this tank by using the 

oxygen from nitrate and this process reduces nitrogen (a nutrient) levels. Excess 

nitrogen is often responsible for causing algae blooms around Australian rivers and 

coasts. 

 

 

7.11 Secondary Nutrient Removal: Aerobic Tank 2 

 

The activated sludge travels to Aerobic (contains oxygen) Tank 2 where dissolved 

oxygen is supplied to this tank by three variable frequency drive blowers. Dissolved 

oxygen levels are controlled by computer. Dissolved oxygen is the concentration of 

oxygen in the wastewater and is measured in milligrams per litre (mg / L). Measuring 

and maintaining the levels of dissolved oxygen is an important activity. It ensures the 

activity of the heterotrophic and autotrophic bacteria that help to reduce organic 

compounds and nutrients (such as ammonia, nitrate and phosphorus) resulting in a 

cleaner wastewater.  

 

Excess phosphorus is reduced by the dosing of aluminium sulphate. Low pH levels can 

be corrected by caustic dosing. Protozoa and more advanced forms of life are present 

and they feed on the heterotrophic and autotrophic bacteria. This process reduces then 

pollutant load of the raw wastewater, which results in a cleaner wastewater.  



 72

 

Anoxic Tank 2 is designed to reduce nitrogen level and is only mechanically mixed, not 

aerated. The autotrophic bacteria further consume all the remaining available oxygen 

from the nitrate, thus reducing the total nitrogen discharged to levels approaching the 

lowest levels achieved anywhere in the world. 

 

 

7.12 Submerged membrane filtration 

 

This is the next and most advanced step in the wastewater treatment process. The 

submerged membrane tanks operate with very high solids levels (range 15 - 20,000 mg 

per litre ), well above the levels of a normal activated sludge system. The size of the 

pores in the submerged membrane are 0.1 microns.  

 

Sludge is held in this system for 30 days and the bio-flora growth on the membrane 

enhances the membrane performance to less than 0.1 microns. The bio-flora is kept to a 

fine film by the scouring action of air and activated sludge flowing upwards past the 

membrane. The treated wastewater passes through 1120 m2 of membrane plates. This 

permeate (wastewater treated by the membrane process) is then chlorinated and stored 

in a one million litre tank. 

 

 

7.13 Reuse/recycle 

 

The high quality wastewater produced in this treatment plant is a valuable resource 

and is then pumped to the Magnetic Island Golf Course, for irrigation purposes. At the 

golf course, this permeate is pumped to an operational tank and then to an irrigation 

system that was installed using the latest technology in effluent application and 

computerised control.  

 

Treating the wastewater produced in Magnetic Island to world’s best standards and 

recycling it for irrigation purposes at the golf course has many advantages: - 

 

 

 



 73

• Enhancement of the use and presentation of the golf course. 

• Conservation of the fresh treated water that is delivered to Magnetic Island. 

• Avoidance of an ocean outfall discharge, thus maintaining the health of the 

Marine Park (Townsville City Council, 2004). 

 

 

7.14 On-site water recycling 

 

It has been known for some time that biological treatment can be a highly cost-effective 

approach to the treatment of difficult aqueous wastes, particularly where at-source 

treatment can be applied (Pitre, undated). 

 

Pitre (undated) cites several examples to demonstrate that high performance biological 

treatment systems using advanced microbiology can achieve cost-effective wastewater 

and groundwater compliance, in efficient and compact systems.  

 

• An MBR system used to pretreat landfill leachates was shipped to a facility 

from the surrounding area. The effluent from the pretreatment system was 

then processed at the existing municipal wastewater treatment plant. The 